
Project co-funded by
Interreg Baltic Sea Region

BAT Report for Saltwater RAS

Best Available Technology & Business Case for Scaling 

Up the Solution Identified by Pilot 1: 

‘Saltwater from RAS – Treatment of Technical Water 

Used in Symbiosis’, and a Future Perspective.



2  |  INTERREG-BALTIC.EU/PROJECT/TETRAS BAT REPORT FOR SALTWATER RAS  |  3



4  |  INTERREG-BALTIC.EU/PROJECT/TETRAS BAT REPORT FOR SALTWATER RAS  |  5

Table of Contents

Context of the report .................................................................................................. 7

Executive Summary ................................................................................................... 9

Abbreviations ........................................................................................................... 12
[...]
growing population which can no longer rely on 
declining natural stock. A shorter distance between 
producer and supplier may also contribute to 
shifting costs from middlemen in the supply chain 
back to the producer, without incurring added 
cost to the consumer, enabling growth in local 
production.



24  |  INTERREG-BALTIC.EU/PROJECT/TETRAS BAT REPORT FOR SALTWATER RAS  |  25

26 Skagen Salmon, Blue Research ApS, BLF (2021)
27 Blue Research ApS (2022)

The challenge

The possibility of locating a RAS facility with 
a capacity of 5,000 ton/year in Lolland-Falster 
has previously been studied but stranded due to 
process water discharge limitations.26 Comparisons 
between samples of treated water from Danish 
Salmon and the legal targets for Sewage 
Treatment Plants in Denmark, illustrates that the 
filtration technology already in place is on par with 
the national legislation for wastewater.27 

When producing Salmon in a RAS facility it is 
expected that the technology presently available 
can remove >90% of the Nitrogen. The residual 
Nitrogen after water treatment amounts to 5.4-
8.1 kg/ton of fish. It is and has been the general 
practice to discharge this process water into the 
sea, as it is as clean as the discharge from a high 
performing wastewater treatment plant. However, 
to make a RAS facility feasible it is necessary to 
operate at medium to large scale (economy of 
scale), with a realistic production size in the region 
of 5,000 ton/year. 

As the Baltic Sea is already overloaded by nitrogen 
runoff primarily from agriculture and to a lesser 
degree from wastewater treatment facilities 
(and -overflows), discharge permits [for RAS] 
are unobtainable, in the Lolland-Falster region. 
It is therefore necessary to establish solutions 
which do not put any further strain on the aquatic 
environment.

Danish scientists and RAS businesses have for the 
past few years worked on optimising the end-
treatment of RAS production water, from saltwater 
production lines, to reduce the discharge of 
nutrients to negligible concentrations. Applying a 
denitrification method during end treatment which 
’blows off’ the nitrate as inert Nitrogen just as 
phosphorous traps are reducing discharge.

‘Based on the use of technical water on Lolland-
Falster, Denmark, a feasibility study is made of 
water consumption and quality requirements for 
the technical water used, and of water quality 
parameters for production water from saltwater 
salmon RAS. 

The study also assess what improvements can 
be expected in RAS from treatment of discharge 
water within a 5-year period and review the 
existing water treatment methods for production 
of technical water from saltwater RAS.’

Outline of the Pilot Project

Proposed Solution

The limiting factor for the establishment of RAS 
facilities is in many places whether the process 
water can be discharged. Therefore, the enabling 
factor could be, if the discharge water can be 
processed into technical water and reused, as it 
can be challenging to obtain discharge permits, 
especially in the EU where Water Directives are 
implemented to protect water recipients.

Pilot 1 assumes that all water handling is being 
undertaken by a utility company, which in this 
proposed solution will be treated as a separate 
entity. The operators could be the same people, 
as is the case in Sotenäs where Smögen Lax (the 
RAS) and Rena Hav (the utility) are subsidies of 
the same parenting company. Or could, as is the 
present situation in Lolland, be undertaken by the 
public utility. A public utility has the added benefit 
of operating as a ‘not-for-profit’ organisation.

Pilot 1 has conducted tests of production of 
technical water of (Danish) drinking water 
quality using membrane technology, evaluating 
management of all water streams in the water 
reclamation facility (WRF) and conducted an 
economic analysis of the technical solution in full-
scale. 

The study was conducted using the discharge 
water from Skagen Salmon. The study specifically 
investigated the performance of ceramic 
ultrafiltration (CUF), reverse osmosis (RO), and 
membrane distillation (MD). CUF was tested for 
its ability to remove suspended solids and larger 
particles from the wastewater, and RO for its high 
efficiency in desalination and removing dissolved 
salts and organic matter.28 

Figure 6: Proposed setup for Pilot 1 with solution anchored in the utility company.

28 Rambøll (2025)



26  |  INTERREG-BALTIC.EU/PROJECT/TETRAS BAT REPORT FOR SALTWATER RAS  |  27

29 Skagen Salmon

In addition, MD was explored for its potential 
in utilizing surplus heat for water recovery, as 
it can operate effectively with low-grade heat, 
making it a promising solution for energy-efficient 
wastewater treatment, and a perfect solution in an 
industrial symbiosis setting with a surplus of low 
temperature waste heat.

When producing technical water utilizing 
membrane technology, two streams will be 
generated, a permeate stream and a reject stream. 
The permeate is the ‘clean’ water stream which 
can be further treated or directly used in industrial 
applications, and the reject stream is the ‘waste’ 
stream containing higher concentrations of the 
various pollutants from the wastewater, which are 
removed from the technical water.

The reject water therefore creates an additional 
challenge when producing technical water. To 
eliminate or at least reduce the amount of reject 
water to be handled, the potential for reusing 
the reject water in symbiosis between sectors is 
explored. The four scenarios that will be examined:

• Agricultural use
• Biogas production
• Direct discharge to the sea
• Direct discharge to a wastewater treatment

plant

These scenarios were assessed in relation to 
Danish regulations, with the consideration that 
the regulatory thresholds may differ in other 
European countries. When evaluating the option of 
direct discharge to the sea in particular, regional 
differences in seawater composition must be 
considered.

A full-scale WRF with a capacity to treat 200 
m3/h wastewater from a RAS plant has also been 
designed, based on the study conducted at Skagen 
Salmon.

Lastly, an economic assessment based on net 
present value consideration of 20 years has been 
conducted, based on a costing of the full-scale 
WRF.

The full Rambøll report, test documentation 
and business case will be available for further 
examination - in the Pilot 1 section of the TETRAS 
deliverables page.

Skagen Salmon

Skagen Salmon is a state-of-the-art RAS plant, 
which delivered production water for the testing 
carried out in Pilot 1. Skagen Salmon commenced 
operation in 2020 and completed the last vessels 
in 2024. 

The seawater-based RAS plant is producing 
salmon and has an annual capacity of 3,800 ton 
(approx. 1 million fish). 

Skagen Salmon discharges saline wastewater at 
approximately 150 m3/h, equivalent to a flow of 
3,600 m3/day. 

The first year the fish (smolt) live in freshwater. 
The smolt department includes 46 vessels ranging 
from 7 m3 to 122 m3 and 5 water treatment systems. 

Figure 7: The different growth stages of salmon in RAS29

The second year the fish (grow out) live in 
saltwater and reach 4 kg before being slaughtered. 
The Grow Out department includes 30 vessels 
ranging from 750 m3 to 1,200 m3 and 6 water 
treatment systems. 

To treat the water from all the vessels in the 
plant, Skagen Salmon operates 11 water treatment 
systems, circulating water every hour with an 
intake of 250-300 litres per kg of feed. 

The treatment process begins with a rotary drum 
filter (50 μm) for solid waste removal, followed by 
a moving bed biofilm reactor (MBBR) for organic 
breakdown and nitrification, and a polisher for fine 
filtration. The water then undergoes deoxygenation 
(DeOx) to remove excess gases and ozonation for 
disinfection and organic matter reduction before 
recirculation (Figure 8). 

Figure 8: The internal water treatment process

As illustrated in Figure 8, water is extracted 
at multiple points in the process for external 
treatment to maintain system balance and water 
quality. In addition, 10-15% of the water is directed 
to ozonation before being returned to the system, 
ensuring effective disinfection and improved water 
clarity. These measures help optimising water 
reuse while minimising environmental impact.

The various wastewater streams not recirculated 
in the RAS plant are mixed before undergoing final 

external treatment, prior to being discharged to 
the ocean. First it passes through denitrification 
via conventional activated sludge and then through 
final sedimentation, where sludge is removed, 
dewatered, and sent to the wastewater treatment 
plant (Figure 9). 

Without treatment, 48 tons of nitrogen and 6 tons 
of phosphorus per 1,000 tons of production would 
be discharged, but treatment reduces these by 
90%. 

Figure 9: The external wastewater treatment process



28  |  INTERREG-BALTIC.EU/PROJECT/TETRAS BAT REPORT FOR SALTWATER RAS  |  29

30 Miljø- og Ligestillingsministeriet (2025)

The quality of the discharge water from Skagen 
Salmon is presently on par with water discharged 
from modern wastewater treatment plants. 
However, a political agreement reached in the 
Danish parliament earlier this year, plans to 
reduce the contribution of Nitrogen to Danish 
coastal waters by 572 ton by 2027 through stricter 
requirements to wastewater treatment plants. 

Although most of these plants are in the top end 
in Europe, the new agreement requires the WWTPs 

removing down to 3.5 mg/l Nitrogen, a third of 
the present threshold, and down to 0,1 mg/l for 
phosphorous, a tenth of the present threshold, if 
discharged to water bodies adversely impacted by 
wastewater.30

These requirements will no doubt influence the 
permitting of new industries and will most likely 
also be incorporated once existing permitholders 
are having their permits renewed.

Water Composition & Quality

The benchmark selected for the pilot test is the 
Danish Drinking Water Regulation. The rationale 
behind this particular benchmark is, that (Danish) 
utilities are not obliged to provide industrial clients 
with ground water, ‘only’ with water of drinking 
water quality. For non-food purposes it is therefore 
the utility’s prerogative to provide an alternative 
product, e.g. reclaimed water. 

In reality, some industries may need to treat it 
further (e.g. ultra clean for PtX) and some may 
have more relaxed requirements.

UNIT THE DANISH DRINKING WATER REGULATION
(BEK nr. 1633, 2024)

pH 7.0 - 8.5

Turbidity FNU 1

E. coli CFU/100 ml n.m.

Enterococci CFU/100 ml n.m.

Clostridium tetani CFU/100 ml n.m.

Plate count at 22°C per ml 200

Coliform bacteria CFU/100 ml n.m.

Ammonia, NH4 mg/l 0.05

Nitrate, NO3 mg/l 50

Nitrate, NO2 mg/l 0,01

Sulphate, SO4 mg/l 250

Bicarbonate mg/l *

Chloride, Cl mg/l 250

Conductivity at 20°C mS/m 250

Sodium, Na, total mg/l 175

Aluminium, Al mg/l 0.2

Iron, Fe mg/l 0.2

Manganese, Mn, total and dissolved mg/l 0.05

Table 2: Quality parameters and concentration thresholds from the Danish Drinking Water Regulation (BEK nr. 1633, 2024)
*The water must not be aggressive or corrosive. This is primarily regarding water that is treated (demineralization, softening, 
membrane treatment, reverse osmosis, etc.).
n.m.: not measured at given method.

The Danish Drinking Water Regulation 
The standards of the Danish Drinking Water 
Regulations ensure that the treated water is free 
from harmful contaminants and suitable for use in 
a variety of industrial applications.

Criteria include limits on physical, chemical, and 
microbiological parameters, which safeguard 
against risks to human health and maintain the 
integrity of the treated water. 

In industrial equipment the removal of 
contaminants can be critical to avoid biofouling, 
scaling, or corrosion. Just as prevention of 
aggressive or corrosive water, highlights the 
importance of maintaining water chemistry, to 
avoid damage to infrastructure. 

It is equally essential to ensure biological safety 
of the treated water. It is assumed that this can 
be achieved with a conventional drinking water 
disinfection system as final posttreatment. 
Disinfection is not included in the scope of the 
pilot. 

Meeting the Danish drinking water standards not 
only ensures compliance with Danish regulations 
but also aligns with best practices in water 
treatment technology. 

Discharge Water Quality 
The discharge water from Skagen Salmon was 
sampled on 24th January 2024. The sample was 
taken at the overflow of the final sedimentation 
tank of the external wastewater treatment plant, 
representing the treated effluent discharged into 
Skagerrak.

The test result was compared with the quality 
requirements for drinking water, with the most 
critical parameters concluded to be ammonia and 
chloride, exceeding the thresholds by 100 and 
50 times respectively. Concentrations of nitrite, 
sulphate and iron are around 10 times higher than 

the threshold, just as the content of suspended 
solids also is too high. 

Salinity of Seawater 
The seawater in the pilot test originates from 
Skagerrak, which is the part of the North Sea, 
located between Jutland, Southern Norway and 
Bohuslän in Sweden. 

The saltwater for Skagen Salmon is extracted from 
3 meters below the seabed, right on the edge of 
the ocean. A slight groundwater pressure from land 
influences the salinity which fluctuates between 
28-30‰, tide and sea level dependant. The dynamic
nature of the seawater must be considered when
designing a RAS facility. This is particularly
important around the Baltic Sea basin, where the
seawater shows large seasonal variations.

• The comparison of seawater from Skagerrak
(at Skagen) with seawater from Femern
Belt (south of Lolland-Falster) shows that
the seawater from Skagerrak has a higher
salinity and mineral content which could
impact the demineralization process,
specifically when it comes to the energy
consumption for desalination/RO in the
WRF, when compared to a RAS facility using
Fehmarn Belt seawater.

• The Fehmarn Belt seawater shows greater
seasonal variation, which necessitates
a flexible water treatment approach to
accommodate fluctuations in temperature
and suspended solids.

• However, both saltwater sources display
similar pH levels and organic content,
suggesting stable operational conditions for
membrane filtration plants.

These insights are critical for designing an efficient 
treatment system tailored to the specific seawater 
conditions at Lolland-Falster.

The Pilot Tests

As illustrated in the section on groundwater (page 
13) it is predicted that due to scarcity, water for
industrial purposes will have to be obtained from
alternative sources in the future. In Lolland-Falster
it is already difficult for industries to obtain new
permits for groundwater intake. Therefore, it is
relevant to investigate the possibility of treating

the RAS discharge water for reuse within other 
industrial processes. Due to the limited amount of 
groundwater in Lolland-Falster, this pilot test will 
be focusing on reuse of the discharge water rather 
than discharge to recipient.



30  |  INTERREG-BALTIC.EU/PROJECT/TETRAS BAT REPORT FOR SALTWATER RAS  |  31

Through pilot tests, desktop studies and 
calculations, it has been explored how to clean the 
discharge water to a level which enables reuse as 
technical water in other industries, either directly 
or following further specialist treatment to obtain 
ultra-clean water as required for PtX. It has also 
been explored how to achieve this while ensuring 
the residual waste streams can enter other value 
chains, for example as fertilizer and for biogas 
production. 

The Process Specification 
To carry out the pilot test, a fixed budget tender 
was conducted. The technical tender requirements 
were specified in a process specification describing 
two deliverables: